

Test Report SL52025210322701TX Date:January 13,2020 Page 1 of 2

PARALLEL TRADING (SHANGHAI) CO.,LTD R804, NO.757 XIKANG RD, SHANGHAI

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description (A)Woven fabric

Style No. Presence

Composition (A)100% Trevira CS

Sample Color (A)001Country of Origin Italy

Proposed Care Instruction:

Sample Receiving Date Jan 07,2020

Testing Period Jan 07,2020 - Jan 13,2020

Test Result(s) For further details, please refer to the following page(s).

Test Performed Selected test(s) as requested by applicant

Signed for and on behalf of

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd

Hattie Chen (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions/Terms

3rdBuilding,No.889,Yishan Road,Xuhui District Shanghai,China 200233 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233

t (86-21) 61402666

t (86-21) 61402666 f (86-21) 64958763 f (86-21) 64958763 www.sgsgroup.com.cn e sgs.china@sgs.com



Test Report

SL52025210322701TX

Date:January 13,2020

Page 2 of 2

Test Result

Colour Fastness To Light

(ISO 105-B02:2014; Method 2 (Modified), use Xenon arc lamp, Exposure Cycle: A1, no flip-flop mode was used)

Comparison upto blue wool reference 6

Unit (A)

Grade(B.W.S) - 6

Sample Photo

End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions/Terms

3rdBuilding,No.889,Yishan Road,Xuhui District Shanghai,China 200233 中国・上海・徐江区宜山路889号3号楼 邮编: 200233 t (86–21) 61402666 f (86–21) 64958763 t (86–21) 61402666 f (86–21) 64958763 www.sgsgroup.com.cn e sgs.china@sgs.com